TANCO AUTOWRAP

2005L MODEL 1994

OPERATORS HANDBOOK
AND
PARTS LIST
WD65-200-SL- M0594



Bale Wrap Controller:

gonnect direct to hattery ae per operating ilnstructions and pwitch on. The
programming of the Automatilec Bale Wrap Controller ie easlly done by following
the steps cutlined below:

Once the wnit is owitched on, the oumber of required turnable revolutione
appears on the right hand display. To change this press and held the “hold
to set“lutton, see fig. 1, then press the "setfreset"™ button. The firest
digit of the namber will then blink and ecunt from 0-9. Release the
“get freget” button at the required number. By pressing the "set/reset™ agaip
the gecond digit can e changed.

The monltor counts the number of bales per bateh and the cumulative total.
To oee these, presa the "bale count® button. The firel: numberx to appear is
the bBatoh total. If the buttop ie held down for 10 geconds, a line will appear
om the display, followed by the cumolative number wrapped. The bateh count
can be reset to 0 by holding the "bale count” button down and pressing the
“get freaet” onos.  The cumulative tokal cannot bo returned to zero.

To enabla you Lo understand how the contreller works, here is a brief resums
of its functions.

(1) nfter two revoilutions of the turntahle the actunator pushed
open the Cut and S5tart, thie action takes 8.5 secs until the
latch engages, then after & revolutions of the turntable
the actuator «loses for a peried of 5.5 seconds and stops in the reak
poaition. When the turntable is tlpped, the magnet operates the
gengor which activates the llnearx actuator which clopes fully and
in doing s, trips the latceh releasing the gripper arm which slams
cloged under the apring pressure, cultting the film and, att the same
time gripping the film for the next hale

TANCC AUTOWRAF
BALE WRAP CONTROLLER

-

LOLRECTED T4
Wwhr

PIWER SIFFIY CAME—

& PH PLGs-rere Ay

IN LHE

[ TR
Kti:]zzﬁiizifzza EEE}iEEEEEHZﬁgj

YELL.OW WIRE COMNECTED TO TIP SENTOR

WHITER WIRE COMNECTED TO TIF SENSOR & TWANTAHLE REMSCR
GAEEW WME CONMECTED TO TURNTADLE BRENEOA

NED WHE CONNECTER TO BOTTOM BRUSH ASSEMBLY

AROWH WIRE COMNECTED TO BOTTOM HHUSH ASEEMALY

PLUE & DLACK WNME 0 TOP DRUSH ASREMBLY

% SN & L By o

oL Ko frodmg




FLE MAME 083 LYY

TANCD AUTOWRAFP 200 SL/200 AL MODEL 1994

i ., >

R A b
i Ll 4
w1 “’i‘:h :‘ﬂ.-‘_-5 : i
| el
40 p Aepd
5 il

| Mi’ - x““m\

: - _ -
L) iy e el Y e (G
%;:T‘*g \Q{EN{K_ i[ %%
__Ej ({ f -
= I

G

un
(&

T

]
0
1
~
g,

22



ITEM HO.

VDD -] O AT e L B

14.
15.
18.
19.
20.
22,
23,
24,
28.
29,
30.
31,
iz,
33,
34.
35.
36.
37.
38,
39.
40.
41

43.
44,
45,
46,
47,

WD&3-PL1Y

PARTS LIST

DESCRIPTION

3PT. LINKAGE TRAME ASSEMBLY
NTISPENSER BRACKET LOWRR SURRPORT
RUBBER MAT MOUNTING FRAME ASSEMBLY
RUBBER MAT

CLAMPING PLATE

M10 HEX NUT

HY¥D. RAM

REM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

2" x 1/4" SPLIT PIN

TIPPING I'RAME ABEY.

TIPPING FRAME PIVOT C/W GRFASE NIPPLL

2" OIA FLANGE BRARING C/W CAM LOCK
COLLAR

/8" UNF HEX HD.
5/8" UNF LOCENUTS
M10 HEX HD SET x 30mm LONG
M}32 HEX NUT

i2mm DIZ SPRING WASHER

M12 HEX HD SETS x 30mm LONG
BYD. MOTOR MOUNTING A55Y.
ROLLER WMOUNTING RBRACKET
HYD. MOTOR GUARD ASSY,

SET x 2" LONG

HYDRAULIC MOTOR GUARD MOUNTING BRACKET

M8 HEX HD BOLT x 50mm LONG

TOR LINK BREACKELRT ASSEMBLY

BISSEL PIN

Amm “R" CLIP

Mi& HEX HD» BOLT » 1Z0mm LONG

M16 LOCENUTS

CIRCLIF

M10 HEX HR. SET % 25mm LONG (TUFLOCK}
1thmn DIA MACHINED FLAT WASHER

TURN TABLE ASSY.

BIG ROLLER ASSY IDLER

BIG ROLLER ASSY. DRIVER

SMALL ROLLER AESSY.

5IDE ROLLER

ROLLER MTG. BRACEET

BEARING (25MM T.D.}

10mm DTA SPRING WASHERS

11/4" PILILOW BLOCK BEARING C/W CAM
COLLAR

OTY .

B b B b b
Y

b}

B s B B3 B b BRI L BRI R S R b e D e e

-

TANCO AUTQWRAP 2005L/200AL MODEL_ (3PT. LINKAGE) 1994

PART-NO.

WD6Z-MFSL
WDE3-DMLH
Wh63-MME
A05-02AWM
WD&3-1300
£18-10
F01L-01-ARGE7
203-02-330
703-03-50
703-21-25
WD&O-TFC
703-01-805
%3560

A06-49TC
n31B-064
220-10
226-0625
£18-12
Fl12~02-12
FZe-0BES
WD60~-HMB
WD6E0-TRMRT.
WDHO-HMG
WD 0 -MAMB
AZO-045D3
WDHE3-TLE
£203-22-AW100
Z36-02
£26~134B
Z223-1¢6
£28-525
F26-0615
211-02-10
WDbHO-TAC
WOEE-BRI
WDAEL-BRD
WDA(O-EME
206-AWE

WD 0 -TEMBE
Z06-AWR-O3
7Z12-02-10

Z06-485



48.
1%,

50.
51.

2.
53.
54.
Bh,
56.
57.
h.

5Y

6l.
62,

64.
65.
BG.
7.
68.
69.
70.
71.
T5.
6.
7.

WD63-PL1T

PARTS LIST

SUPPORT WHEELS (4" DIA}
A¥TLE ASSY. /W GREASL NIPPLE

M20 LOCENUTS

1 METER WIDE x B9 1/2" LONG X 1/4"

PLAT BELT

TURN TABLE COVER PLATH

BELT GUIDE AZSEY.

M8 LOCKWUTS

EOLLER SHAFT ASSEMBLY

M12 HEX #D. SETS x 40mm LONG
SPLCER

1/8" B.3.,P, 5T GREASE NIEFLE
END ROLLER MOUNTING RRACKET
MAEIN CGUARD ASSEY.

170" LOWG ¥ 1/2 RPITCH X 1" WIDE
TOOTHED BELT

GRASS GUARD (CLOSED TYPE)
BRASS GUARD (OPEN TYPL)

M8 HEX HD SETS x 20mm LOMG
Mg HOEX NUTE

Bmm DIA FLAT WASHERS (MUD FLAT)
BMM DIA SPRING WASHERS
THRUOST WASHER

SCRAPER

10mm "D" LINCH PIN

M1 HEX HD S5ET = 3bmm LOMG
BUFFER 56mm DIA x AO0mmn LOWNG

il

20
14
20

[ &3 O B b B
=

TANCO AUTOWRAP 200SL/200AT, MODEL (3PT. LINEAGE)] 1994

F06-466
Z03-23-AW/AX
Z39-60
aa3-20

F05~02AWY
WD60-092
Whe25-BG.
723-08
WDE0-RSA
EZ6-0845
WD&0-198
A39-60
WDED-ERM
WDE0-MG

E05-02-2W20
749-98
%49-881
Z26-0395
fle-08
A11-02-081
712-02-08
WD60-292
WDE0-705
n38-03
$26-0635
na0-20



FILE MAME ‘WOA3FLIY

MODEL 1994

AUTOWRAP 200 SL/200 AL

TANCO

23



£Z0d- 0204 FWEN 2

ATENESSY 3IANA YOLOW SITNYYHAAN
1SAON FOBL JVYMOLAY OINT.L

24



HD60~-PL2Y

ITEM NO.

L -] O AN s L B

o
-

=
[u]

R e
[ole WIS B R & Y- S WL

TANCO AUTOWRAP 1994 MODEL

HYDRBULIC MOTOR DRIVE ASSEMBLY

PARTS LIST

DESCRIPTION

HYDRAULIC MOTOR MOUNTING ASSY.

4" DIA X 1/2* PITCH TOOTHED PULLY
TAPFR LOCK BUSH TO SUIT 1" DIA SHAFT
M10 STUDS X 15MM

ROSTA TENSIONING UNIT ARM

STEPPED ROLLER C/W BEARINGS

SPACER

M10 HEX HD BOLT X 60MM LONG

M10 LOCKNUT

M12 HEX NUT

12MM DIR SPRING WASHER

M12 HMEX HD SET ¥ 30MM LONG

M10 HEX HD SET ¥ 25MM LONG ( TUFLOCK)
10MM DIA SPRING WASHER

M12 HEX HD SET X 40MM LONG

HYDRAULIC MOTOR C.IL.

M12 SOCKET HD SCREW X 30MM LONG
ROLLER C/W BEARINGS

CIRCLIP

2411

Q7Y.

P N A N s W e il el -l el

PART-NO.

WDe5-HMB
Z09-005-AW1
m09-005-AW?
2A8-01
F06-454
F06-156
WDEO~T 348
526-067H
£23-10
£if-12
712-02-12
R26-0R2E8
RR6-0615
212-02-10
726-0848
E01-02-RR7A5
B13-6-12¥30
206457
F2ZB-H25



WIODEL
ASSEMBLY

240 §l. 7 200 AL

AND STABILISER

(.,
&
=
=
=
Ee

==
1
1

TAMNCD
LIF

AlE MAME wO&3-PL1S




WDE3I-FL1S

ITEM ™.

W ol Ch LA 2 B

R andi
ol O LA R L B e O
S T e -

[
© O

TANCC AUTOWRAP 200SL / 20081, MODELS

e s

LIFT ARM AND STABILISER ASSEMBLY

PARTS_LIST
DESCRIPTION

IpT LINEAGE MAIN FRAME

LIFT ARM ASSY

ADJUSTLBLE OUTER ARM ASSY

LDJUSTARLE BALE STOPR

HYDRAIILIC RAM

sTARBTILISING LEG ASSY

aTaY {SHORT)

STAY (LONG)

LIFT ARM PIVOT PIN C/W GREASE NIPPLE
M10 HEX HD SET x 25MM LONG { TUTLOCK )
10mm DIA SPRING WLSHER

10mm DTA FLAT WASHER

RAM BOTTOM PIVOT PIN C/W CREASE NIPPPLE
RAM TOP PIVOT PIN C/W GREASE NIPPLLE
1" DIA HEAVY DUTY TLAT WASHER
PLASTIC CAP

SPAREX PIN

SPLERX PIW

7/16" DIA LINCH PINS

amm DIA LINCH BPING

oTy .

P B b b e b P e B T

BART-MNC,

WD63I-MF5L
WDA3-LA
WDE3-LARR
WREL10~-T.AS
70101 -RW200
WRe3I-LASL
WDE3-1426
WD63-1416
Z03-01-796
F26-0615
212-02-10
711-02-10
#03-02-192
703-01-797
£11-02-25
%32-10
ZN3-04-73
F03-04-77
Z03-22-006
F03-22-03



FILE MAME WIA3FLTT

TANCO AUTOWRAP 200 $1./200 AL MODEL 1994

|

23



4§.
49.

50.
51.

52.
53.
54,
55.
56.
57,
58.

59

Bl.
62.

64.
65.
66,
67.
68 .
69,
0.
7.
5.
6.
Ti.

WD63-PL17

PARTS LIST

SUPPORT WHEELS (4" DIA)
AXLE RSSY. C/W GREASE NIPPLE

M20 LOCENUTS

1 METER WIDE x 89 172" LONG X 1/4"

FLAT BELT

TURN TABLE COVER PLATE

BELT GUIDE ASSY.

M8 LOCKNUTS

ROLLER SHAFT ASSEMBLY

M12 HEX HD. SETS = 40mm LONG
SPACER

1/8" B.S.P. ST GREASE NIPPLE
END ROLLER MOUNTING BRACKET
MATN GUARD ASSY.

170" LONG X 1/2 PITCH X 1" WIDE
TOOTHED RELT

GRASS GUARD (CLOSED TYPE}
GRASS GUARD (OPEN TYPE)

M8 HEX HD SETS x 20mm LONG
M8 HEX NUTS

gmm DIA TLAT WASHERS (MUD FLAR)
BMM DIA SPRING WASHERS
THRUST WASHER

SCRAPER

10mm "D" LINCH PIN

M10 HEX HD SET x 35mm LONG
BUFFER 56mm DIA x A0mm LONG

P

N

=R e R B B

TANCO AUTOWRAP 200S5L/200AL MODEL (3PT. LINKAGE) 1994

E06-466
F03-22-AW/AX
F39-60
723-20

ZOS-02AWYV
WDhO-093
WDGZ5-BG.
£23-08
WD60-RBA
226-0845
WD60~-108
Z39-60
WDGLO-ERM -
WDEO-MG

ZO5-02-AW20
£49-98
z49-9B1
726-0385
£18-08
z11-02-081
£12-02-08
WDe0-292
WDED-705
£38-03
226-063%
240-20



LENS - B9EM. YN T

ATENISSY JAMT HOLOW A TNTVEAAH
TSCOW wEGL JTEMOLNY OCINVL

24



NDGE0O-PRL27

ITEM NO.

WO =3 LR e G b

e el i
CT LN e o B L T oe s

e
W Lo =]

TANCO AUTOWRAP 1994 MODEL

HYDRBULIC MOTOR DRIVE ASSEMBLY

PARTS 1IST

DESCRIFPTION

HYDRAULIC MOTOR MOUNTING ASSY.

4" DIA ¥ 1/2" PITCH TQOTHED PULLY
TAPER LOCK BUSH TO SUIT 1" DIA SHAFT
M10 STUDS X L5MM

ROSTA TENSIONING UNIT ARM

STEPPED ROLLER C/® BEARINGS

SPACER

M10 HEY HD BOLT ¥ 60MM LONG

M10 LOCKNUT

M12 HEX NUT

12MM DIA SPRING WASHER

M12 HEX HD SET X 30MM LONG

¥M1l0 HEX HD SET X 25MM LONG (TUFLOCK}
10MM DTA SPRING WASHER

Mi2 HEX HD SET X 40MM LONG
HYDRAULIC MOTOR C.L.

M12 SOCKET HD SCREW X 30MM LONG
ROLLER C/W BEARINGS

CIRCLIP

2411

OTY .

[ R - O e el e

PART-NO.

WD65-HMB
Z09-005-AW1
F09-005-AW2
F28-01]
F0G-454
Z206-456
WDB(O-798
E26-067D
223-10
£18-12
£12-02-12
F26-0828
F26-0615
212-02-10
Z26-0848
F01-0G2-ARYE
£13-6-12X30
R06-457%
R28-525



8L - £90M WV F0id

ATAWESSY YIZEITOVLE CNY WEY L4
Ao 1Y 00g £ IS 008 JTHAMOLAY O3HNE L

=
b

25




WD63-PL1D

TANCO AUTOWRAP 2008L / 200AL MODELS

ILIFT ARM AND STABILISER ASSEMBLY

PARTS LIST

DESCRIPTION

3PT LINKAGE MAIN FRAME

LIFT ARM ASSY

ADJUSTABLE OUTER ARM ASSY

ADJUSTABLE BALTE STOFR

HYDRAULIC RAM

SPABTLISING LEC ASSY

STAY (SHORT)

STAY (LONG)

LIFT ARM PIVOT PIN /W GREASE NIPPLE
M10 HEX HD SET % 25MM LONG (TUFLOCK)
10mm DIA SPRING WASHER

10mm DIA FLAT WASHER

RAM BOTTOM PIVOT PIN C/W GREASE NIPPPLE
RAM TOP PIVOT BIN C/W CREASE NIPPLE
1* DIA HEAVY DUTY FLAT WASHER
PLASTIC CAP

SPAREX PIN

SPAREX PIN

7/16" DIA LINCH PINS

6ram DIA LINCH PINS

2511

o7y .

o B b e b It ke e RO B B

PART-NO.

WDE3I-MFSL
WDE3-LA
WD63-~-LARA
WDE10-LAS
FO1-01-AW200
WD63~-LASL
WD63-1426
WD63-1418
F03-~-01-736
FaG-0615
£12-02-10
F11-D2-10
Z03-02-192
FO3-01-797
£11-02-25
£32-10
703-04-73
203-04-77
203-22-06
703-22-03



200 Sl. MODEL 1394

i DISPEMSER SYSTEM

TAMCO AUTOWRAR
FHL Kt

FILE MAME ‘wilsh-FLZ?

260



1TEM HO.

T - - S - % | NI e

ba s 3o

14.
15.
16.
17.
15.
19.
20.
21.
22,
23,
24,
25.
26

27.

L 29,
.20,
31,
32,
13,
34,
35,
36.
37.
38,
3g,
10.
41.
42,

TANCO AUTOWRAP 20051 MODEL 1994

FILM DISPENSER SYSTEM

PARTS LIST
DESCRIPTION

M10 LOCKNUTS

PLASTIC CAPS (TO SUIT 40 X 40 X 30 RHS)

DISPENSER MOUNTING (URPPLR)
FILM SPOOT, ASSEMBLY

1" DLA FFLANGE BEARING C/W CAM LOCEK

M10 HEX HD. BOLT X B50mm LONG
CONE {(TOF) C/W BALL BEARINGS
CLAMP ASSEMBLY

LEVER ASSEMBLY

LINE ASSEMBLY

FILM DISPENSER UNIT MK & (70% STRETCH)
SLAVE ROLLER ASSY (PLASTIC COATED})

SLAVE ROLLER PIVOT
M12 HEX NUTS
12mm DIA SPRING WALSHER

SPOOL VALVE MOUNTING PLATE ASSEMBLY
1/4" DIA TENSION PIN X 3/4" LONG

DTSPENSER MOUNTING (LOWER}
M12 HEX HD BOLT X 130mm LONG
M12 LOCKNUT

M8 HEX HP BOLT X 35mm LONC
M8 ILOCKNUT

M12 HEX HD SET X 30mm LONG
M2 HEX HD BOLT X 100mm LONG
CONE ({BOTTOM)

CLEVIS (M10)

PIN {6/16" DIAY C/W CLIP

4mm "R" CLIP

Bmm DIA MUD PLAP WASHER
EISSEL PIN X 110mm LONG
5/16" UNF HEX NUT

1" NIA FLANGE BEARING

3PT. LINKAGE FRAME

3 BANK SPDOL VALVE (DIN)
SPOOL VALVE MOUNTING BRACKET
M10 HEX HD SET X 35mm LONWG
10mm DIA SPING WASHER

M8 HEX HD SET X 20mm LONG

M8 HEX NUT

8mm DIZ SPRING WASHER

8mm DIA MUD FLAP WASHER
DISPENSER BRACKET LOWER SUPPORT

24:1

PR ST X S RN AN BRI R grarr ey FU I S U R RN L B Sl e o Eg
et

WD6E0-PL29

PART-NG

£E23-10
E32-0%

WD 0 - DMITH
WD60-5F0
ROG-4BEC
R26-0D66B
E0B-45-01
WD60~-DMCA
WDGO~DMLA
WD6 0 -DMLE
DboLl3
WD60-5LR
WDE0-253
218-12
Z12-02-12
WD63-5VM
E03-20-062
WDEO~-DMLH
%26-0943
723-12
F26-04238
R23-08
£26-08B2Z8
%26-092B
206-45-02
249-335b
749-337
236-02
211-02-081
Wneo-874
al5-05
R06-48
WDhA3I-MF

701-03-018D .

WDE3-5VM
Z226-0638
Z12-02-10
%26-0398
718-08
712-02-08
%11-02-081
WDG3-DMLH



FAULT FINDING

PROBLEMS .

1. Drive Belt Slipping on Drive.

7. Drive belt breaking and boltom
or Top Rim coming off moter
gproclket.

3, Film Breaking

4, Film not wrapping evenly on
bale.

5. Film Tearing on Ramp.

6. Bale Skidding on Ramp.

7. Film Dispensaer not
Pre-8tretching I'ilm.

8. Tyres coming off 4" platform
Support Wheels.

29

Tension helt with
automatic tenalion set
to- 2% - 30 degrees -

aee page 8. Check belt
ig correct pitch if it
has been replaced.

Check that eross line

relief valve is working
on motor, Check motor
mount for alignment.
Reduce tension on Drive
Belt. Check there is
no vertical movenent of
turntable spindle - 1if
BO tighten hearing
locking BCTAWS on
epindle and ensure that
collar ig sSedure  on
spindle below bearing.

Wash off dispenser and
slave rollers Change
rall of £ilm. Use
recommended filma only.

Adjust film mast sao
centre of film roll is
aligned with centre of
bale

Check for sharp edges and
remove,

Fit Hesslan Bag or
piece of carpet to
Ramp.

Check that hoth Rellers
turn when one s turned
by hand. If not, fit
new gears or replace
unit.

Replace Wheels - Reduce
gpeed below 25 r.p.m. -~
Do _not o©ll or grease
path of wheels an
platform.




PAULT FINDING

PROBLEMS
MATN BELT MOVING STIDEWAYS

(i) FEneure vertical rollers (plastic) are tight on the bale.
Remember that the bale will reduce in size during wrapping
and, on the round bales in particular, the cerners will
become rounded so that the bale will tend to move sideways
due Lo centrifugal forces. Now, if the plastic rellers are
too far apart, the bale will move against one of the plastic
rollers whilst the belt will move 1n the cpposite directien
~ 8o adjust the vertical plastic rollers 80 that they keep
the bale central on the belt,

{ii1) Adjust bale stop on 1ift arm so that bale is loaded
centrally onto platform.

{iii) Check that both 6' rollers underneath the bale belt are
running parallel to each other. remember the golden rule -
a belt will always move up a slope, so if the rollers are
not parallel to cach other then the belt will move to the
widesat sehting.

HOTH :

It is important to adjust the idler roller only, as movement of
the drive roller will esntail adjusting the chain tension also.
Tt is important to note if the belt moves to the same a@ide all
of the time, or if it moves first to the gearbox side and then
to the other side. Witk the round bale wrapper, the belt will
tend to move to the same side each time hecause the bale is
always loaded the same way.

(iv} Check that belt is the same measurement each side by
running a string around the belt and measuring it. If eone
side is longer than the other replace the belt but if both
sides are same measurement -and all above adjustments fall,

the try removing the belt and fitting it round the opposite
way .

28



TIaNESsy  NIYN
Gee LINQ LHVLIS ANV, L0D
dVHEMOLNY  ODNVL

24



AUTOWRAP

ITEM NO

D e ] o LAl G b
= e + o v = @1 & & 0

[ G T e e el el e
O WD [ ] LR e e B

21.

2z,
23.

24,
25.
26.
27.
Z8.
29.
30.
31.
3z.
33.
i5.
36.
37.
38,
39,
44,
432,
43,
44 .
45,
6.
47 .

49,
50.

TANCO AUTOWRAP
CUT AND START UNIT (1994)
PARTS LIST

DESCRIPTIION

MAIN MOUWNTING FRAME ASLY

LATCH ASSY.

PUSH PLATHR ASSY.

GUIDE ABSY

PLUNGER ASSY

FILM GRIPPER ASSY

PLUNGER END CAR

WARNER LIWEAR ACTUATCR D11 10B5 08
"U* BOLT

STERPPED COLTAR

SLEEVE 1/2" DIA O0.D. X 13/32" DIA I.D.

THREADED ROUND 5/16" UNF
TRIGGER

COLLAR 1° DTA BRIGHT RD. X 41.5MM LONG

SPACER.

BLADE GUARD/MOUNTING BRACKET

M12 HEX HD BOLT X 80MM LONG

BISSEL PIN

AMM "R" CLIP

SPRING 16MM O.D. X 1.5MM WIRE X 48MM
LONG

SPRING 1.09" O.D. ¥ 0.092" WIRE X 1.54%

LONG

SPRING 1.125 O.D. X 0,125" WIRE X 330MM

OILITE OIL RETAINING BUSH 1 1/8" O.D.
X 354" ¥ I" L.

RUBBER BUFFER ASSY.

CLEWIS C/W RPIN
1 1/2" X 1/74"
M1t HEX NUTS
M12 LOCENUTS
Mi2 HEX HD BOLT X 65MM
INDICATOR ASSY

M8 GRIIB SCREW

M& HEX HD S5ET X 25MM
M12 BINX LOCKNUT

DIA TENSION PLH

5/16" ONIT® HEX NUT
ME LOCENUT
M6 LOCKNUT (NYLOCK)

10MM DIA FLAT WASHER
BMM DIA FLAT WASHER
6MM DIA FLAT WASHER
v DIA SPLIT BIN
BLADE

MAIN GUARD

M& HEX¥ HD SET X 20MM LONG
loMM DIA SPRING WASHER
L2MM DIiA FLAT WASHER
gM DIA SPRING WASHER
EDGING STRIP

SPACER 1" O.D. X 1/2" T.D. X &6MM LONG

29:]

Qry

bt e B3 et b L b DO R b e

b

[

PART~NO.

WDENS-MF
WD605-LA
Who05s5-PP
WDoeos-GD
WDEOG-PL
WDHOE-T'G
WDe05-90
aD605-510
WDeds5-45
WDE05-46
WD6E05-47
WDoeo5-48
WDEOB-50
WDENG-51
WD605-100
WD605~10b
F26-0501B

FO3-22-AW100

236-02
207~34

FO7~-44

Z07-AB
EQ6-105

WD605-BA
Z24%-33
503-20-07
Zlg-16
E23-12
Z26-088BEB
WDEO5-PR
728-008
F26-0405
£23-12BX
215-05
£18-08
AR3-16
n11-02~10
711-02-08
211-02-06
Z03-21-02
WD605-104
WD&05-MG
£26-0205
Z12-02-10
F11-02-12
212-02-018
F44-12
WDE05-65



a6t (J) CINVL

TENEeSY | NIV
mestt LING LEVLS ONY. LMD
dVSMOLOY  OONVL

30



AUTOWRAP
TAKCO AUTOWRAP
CUT AND START UNIT (159)

PARTS LIST
ITEM WO DESCRIPTION oTY PART-NO.
51. M1( HEX HDSET X 20MM 2 E26-0605
2. aMM DIA FLAT WASHER 1" O.D. 4 Z11-02-081
53, 25MM .0, X 12MM I.D. FILM GRIP WASHER 4 £11-02-12rG
54 . PLCEER 1 WDG05~133
55. M8 X 40 COUNTER SUNK ROLT 2 71 3-5-08X40

A0



(661 | MVIS

JNvEHd  ONILNOIW
ANV LD dVEMOLNY OONVL

)

R




—

HWDGO5-MF

ITEM NO

o e b

TANCO AUTOWRAP CUT AKD START UNIT (1994)

MOUNTING FRAME

EFARTS LIST
DESCRIPTION

MAIN MOUNTING IFRAME ASSY
MATIN FRAME MOUNTING

M1L0 HEX HD SET x 30mm LONG
10mm DI SPRING WASHER

M10 HEX NUT

oTY

B BB =

PART-NO

WDGEOE-MF
WDBO5-MFM
F26-0RZ5
212-02-10
£18-10



Z0d — GO aM

ATEM=ssE DNIE dITE
CraLl  JUNA LEWLS WY Ln? = dVHMOLOY OIN7TL

kY.



ITEM HG.

PECRYEC I Tl v IR o NE B RS U S e
\_19.- - L] [ [ - - - 3

=
L ebw Lay [or

=
=y}

WD605-PL2

TANCO AUTOWRAP CUT AND START UNIT (1994)

SLIP RING ASSY.
PARTS LIST
DESCRIPTION

UNDERSIDE OF TIPPING FRAME
TURNTABRLE CENTRE SHAFT

SLTP RING MOUNTING SLEEVE

MB GRUBR SCREW x £ mm LONG
SLIP RING ASSY.

INSULATING RING

LOCKING COLLAR

1 1/4" UNC HEX NUT

S1.TP RING MOUNTING BRACKLET ASSY
10mm DIA FLAT WASHER 1" Q.D.
LO0mm SPRING WASHER

Mi HEX HD SET x Z0mm
BRRISHES

INSULATOR SLEEVE

SLIP RING GUARD ASSY

M5 GRUB SCREW

32:1

QTY .,

[ I I X Ty iy e e e e L

PART-NO,

WD6E0-768
Whe0-825
A28-007
ZD605-308
ED605-350
WDEO-770
£18-300
WD 05 -SEMB
%11-02-101
212-02-10
7R6-0505
LZD605-306
ZnE0E-302

WDEOS5-5RG -

£28-005



YlE-S09EM  SWER Sl

Jwyd ONidal

SISEFH [/ \
. .

A5

™~

K MREY 0
MO0 W M3k

SIIWITEE DNILIKNOW LIMDTH F HISNIS

LiMe LHTLE GN¥ LD
dYHMOLAY OIRYL




WD605-FL4

ILTEM HNO.

= JEN LA e Loy 20 et

12.
13.
14,

PANCO AUTOWRAP CUT AND START UNIT 1994

SENSOR_AND MAGNET MOUNTING BRACKETS

PARTS LIST

DESCRIPTTON

MAGHET MOUNTING BRACEET
MAGHNET

M6 HEX HD SET x 30mm LONG
6mm DIA ¥LAT WASHER

ME& LOCENUT

ME HEX HD SET = 25mm LONG
M8 LOCKNUT {NYLDCK}

gmm DIA SERING WASHER

Me HEX NUT

M8 HEY HD 8RBT x 100mm LONG
SENSOR MOUNTIMG BRACEET
ROTATE SENSOR MOUNTING BRACKET
MOUNTING FLAT

M8 HUEX HD SET = 20mm LONG

33:1

Iy .

i Iy L Py R i e

PART-NG.

WDEO5-57
D643
Z26-0228
£F11-02-06
£23-06
£26-0405
©23-08
Z212-02-08
%18-08
F26-05735
WD605-58
WDEOE-120
WD605-07
£26-07208



T L A i

MOTTEA G NIG

] .o
’ _ ILHM {Z) NI 7 -
40SNIS 219V LNHNY i
¢ NITHC (€] NId VN
— ASSY HuMEE WOLLIOH
! _ e
- ) NAOUE () NId T
solvAly ol [ B 038 15) N | =
YD WO 7 B A AU
¥ aald oy SRUal: v_w_”ﬂm\@ Nid /
/ ASSY HSMdE <Dl
ASSY DN g__._WI\
LAY T¥oI¥Lo3T78 L¥VLAS aNy LOD
STNMOLAY OINTL

34




